

**Table IV. Perioperative management of anticoagulation with direct thrombin and Xa inhibitors**

<b>Medication</b>	<b>Preoperative Interruption</b>	<b>Resumption Post-Operatively</b>
Dabigatran	<p>Low risk bleeding procedure:</p> <ul style="list-style-type: none"> <li>• CrCl &gt;50 mL/min: 1 day (skip 2 doses prior to procedure)</li> <li>• CrCl 30-50 mL/min: 2 days (skip 4 doses prior to procedure)</li> </ul> <p>High risk bleeding procedure:</p> <ul style="list-style-type: none"> <li>• CrCl &gt;50 mL/min: 2 days (skip 4 doses prior to procedure)</li> <li>• CrCl 30-50 mL/min: 3-4 days (skip 6-8 doses prior to procedure)</li> </ul>	<p>Low bleeding risk surgery:</p> <ul style="list-style-type: none"> <li>• Resume 24 hours after surgery if hemostasis achieved</li> </ul> <p>High bleeding risk surgery:</p> <ul style="list-style-type: none"> <li>• Resume 48-72 hours after surgery if hemostasis achieved</li> </ul>
Apixaban	<p>Low risk bleeding procedure:</p> <ul style="list-style-type: none"> <li>• CrCl &gt;50 mL/min: 1 day (skip 2 doses prior to procedure)</li> <li>• CrCl 30-50 mL/min: 2 days (skip 4 doses prior to procedure)</li> </ul> <p>High risk bleeding procedure:</p> <ul style="list-style-type: none"> <li>• CrCl &gt;50 mL/min: 2 days (skip 4 doses prior to procedure)</li> <li>• CrCl 30-50 mL/min: 3 days (skip 6 doses prior to procedure)</li> </ul>	

Rivaroxaban	<p>Low risk bleeding procedure:</p> <ul style="list-style-type: none"><li>• CrCl &gt;50 mL/min: 1 day (skip 1 dose prior to procedure)</li><li>• CrCl 30-50 mL/min: 2 days (skip 2 doses prior to procedure)</li></ul> <p>High risk bleeding procedure:</p> <ul style="list-style-type: none"><li>• CrCl &gt;50 mL/min: 2 days (skip 2 doses prior to procedure)</li><li>• CrCl 30-50 mL/min: 3 days (skip 3 doses prior to procedure)</li></ul>	
-------------	--	--